...si...-r.,...i,lll, e y
=

TE

e}

QU

esSsSeanus W aa:n- ,v

I 4
_E__._ _

nu\hb_g k\b\u\—\ _v-k\_\Q\u
.— ‘ .

8000 # YINIVINGD
\m@s\\\\\\%\\\\\\\%&\\ i

e e T

186000 # WANIVANDD

——— MR -

62269000 # 00Hd j

= [y s
LTI |/

—— -" \

7}
Q..uun._

(r—




City of Fort Worth
Water Department

Water Customer Service: 817-392-4477

Speakers Bureau: wpe@FortWorthTexas.gov
www.FortWorthTexas.gov/water

www.SaveFortWorthWater.org
Facebook: Fort Worth Water

Twitter: @fwwater
Instagram: @savefwwater

Administrative Office:

Fort Worth City Hall, 2nd Floor, 200 Texas St.,
Fort Worth, Texas 76102

The Water Department is part of the Fort Worth
city government. City Council meetings, which
are open to the public, are conducted weekly at 7
p-m. on Tuesdays in the Council Chamber at City
Hall, 200 Texas St., unless otherwise posted.

On the cover

A variety of glassware, including vials,
beakers, and flasks, are used at the Water
Laboratory located at Rolling Hills Water
Treatment Plant. Microbiologists and
chemists test the water quality 365 days a
year.

In 2017 the laboratory performed 50,361
analyses on 17,822 water samples. Some
tests are done in the field and other tests
are done in the laboratory. Process control

testing is performed at the treatment plants.
For more about Fort Worth'’s accredited lab,

see page 10.

www.SaveFortWorthwater.org

Lakes are our source for drinking water

Fort Worth uses surface water from
Lake Worth, Eagle Mountain Lake, Lake
Bridgeport, Richland Chambers Reservoir,
Cedar Creek Reservoir, Lake Benbrook and
the Clear Fork Trinity River.

Fort Worth owns Lake Worth. The U.S.
Army Corps of Engineers is responsible for
Benbrook Lake. The other four lakes are
owned and operated by the Tarrant Regional
Water District.

As water travels over the land or through
the ground, it dissolves naturally occurring
minerals and radioactive material. Water also
can pick up substances resulting from animal
waste or human activity.

Drinking water,

and organic chemical contaminants.

In addition, contaminants found in drinking
water may cause taste, color or odor issues.
These types of issues are not necessarily
cause for health concerns.

For more information on taste, odor or the
color of your drinking water; please contact
the Water Department at 817-392-4477 or
email wpe@FortWorthTexas.gov.

To ensure tap water is safe to drink, the U.S.
Environmental Protection Agency and the
Texas Commission on Environmental Quality
regulate the amount of certain contaminants
in water provided by public systems.

including bottled . ';\ '[

N dack | L Wis

water, may reasonably
be expected to
contain at least small
amounts of some =
contaminants. The
presence of these
contaminants does
not necessarily
indicate the water
poses a health risk.
Contaminants
that may be in
source water before
treatment include
microbes, inorganic
contaminants,
pesticides, herbicides,

- N Service Area

4 & Pump Stations
/N Water Treatment

(.\ Py

#  Pipelines L

K:lislﬁmn

4 LY

Cedar Creek  ~ L

",
W

Freestone

\#,\__’//I;r\_
\ N\ ) =
\2 /__,.~- = \ .\\—-—..1__< %h;ervolr ’(“%_\_

\.

radioactive materials

www.FortWorthTexas.gov/water

Tarrant Regional Water Dzstrzct supplles Fort Worth with raw water.

1


mailto:wpe@FortWorthTexas.gov
mailto:wpe@FortWorthTexas.gov
http://www.FortWorthTexas.gov/water
http://www.SaveFortWorthWater.org
https://www.facebook.com/fortworthwater/
https://twitter.com/FWWater
https://www.instagram.com/savefwwater/
Instagram: @savefwwater 
http://www.saveFortWorthwater.org
http://www.FortWorthTexas.gov/water

TCEQ assesses raw water supplies for susceptibility
Quality’s Drinking Water Watch database.

For more information on source water
assessments and protection efforts of the
City of Fort Worth'’s water system, contact
Stacy Walters, regulatory environmental
administrator, at 817-392-8203 or email

Stacy.Walters@FortWorthTexas.gov.

The Texas Commission on Environmental watershed that make it very likely that
Quality completed an assessment of Fort chemical constituents may come into
Worth's source waters (see Page 1 for a contact with the source water. It does
list of those source waters). TCEQ classifed not mean that there are any health risks
the risk to the City of Fort Worth’s source present.
waters as high for most contaminants. Further details about the source-water

High susceptibility means there are assessments are available through the
activities near the source water or Texas Commission on Environmental

Intake location Giardia Lamblia Adenovirus Enterovirus

Cryptosporidium

Richland-Chambers Reservoir Not detected

Not detected

Not detected

Not detected

Not detected

Not detected

Not detected

Not detected

Not detected

Not detected

Not detected

Not detected

Not detected

Cedar Creek Lake March
Lake Benbrook May
Eagle Mountain Lake January
Lake Worth January

Not detected

Not detected

Not detected

Clear Fork of Trinity River January, Fepruary,

Not detected

Not detected

Not detected

Raw water quality
monitored regularly

Tarrant Regional Water District
monitors the raw water at all lake

April, May, June

intake sites for Cryptosporidium,
Giardia Lamblia and viruses. The
source is human and animal fecal waste
in the watershed.

People with compromised immune systems may be
more vulnerable to contaminants in water

with HIV/AIDS or other immune system
disorders, some elderly and infants can
be particularly at risk from infections.

The 2017 sampling showed low
level detections of Giardia Lamblia,
which is common in surface water.
Cryptosporidium and viruses were not
detected in any of the samples.

Viruses are treated through
disinfection processes. Cryptosporidium
and Giardia Lamblia are removed
through disinfection and/or filtration.

The exact wording shown below is required
by state regulations. The information is not
meant to alarm or scare you. It is meant to

make you aware. These people should seek advice about

Some people may be more vulnerable to drinking water from their health care
contaminants in drinking water than the  providers.

general population. EPA/CDC guidelines on appropriate

means to lessen the risk of infection by
Cryptosporidium and other microbial
contaminants are available from the Safe
Drinking Water Hotline, 800-426-4791.

Immuno-compromised persons such
as persons with cancer undergoing
chemotherapy, persons who have
undergone organ transplants, people

See chart to the left

www.SaveFortWorthwater.org www.FortWorthTexas.gov/water


http://www.saveFortWorthwater.org
http://www.FortWorthTexas.gov/water
https://www.tceq.texas.gov/drinkingwater/SWAP/index_swa.html
https://www.tceq.texas.gov/drinkingwater/SWAP/index_swa.html
mailto:Stacy.Walters%40FortWorthTexas.gov?subject=

www.SaveFortWorthwater.org

We’ve been delivering high-quality
drinking water for more than a century

The City of Fort Worth provides drinking
water to a growing retail and wholesale
population base that currently exceeds
1.2 million people. The Water Department
consists of approximately 950 dedicated
individuals with a commitment to pro-
vide safe and reliable drinking water to
customers. On behalf of the City of Fort
Worth, I am pleased to present this An-
nual Drinking Water Quality Report which
provides a year end summary of the qual-
ity of our drinking water and monitoring
data for 2017.

The City of Fort Worth has been provid-
ing drinking water to the public for more
than 100 years, beginning with the North
Holly Water Filtration plant, which went
into service in 1912 (in full operation in
1918), to the most recent water treatment
plant, the Westside Plant, which went into
service 100 years later in 2012.

Fort Worth has five water plants that can
produce 500 million gallons per day of high-
quality drinking water delivered to indi-
vidual customers through the 3,400 miles of
transmission and distribution lines.

In addition to providing sufficient and reli-
able quantity, Fort Worth has also invested
in providing the highest quality of water to
customers through treatment process im-
provements. As an example, as of 2012, all
five of Fort Worth’s water treatment plants
use ozone as part of the disinfection process.

www.FortWorthTexas.gov/water

Ozone has also been shown to be highly ef-
fective at treating seasonal taste and odor
episodes that can occur when the source of
supply is from surface water reservoirs.

The City of Fort Worth operates a nation-
ally accredited laboratory with talented
staff responsible for performing water
quality testing both at the water plants as
well as numerous points within the distri-
bution system. Our testing protocols and
results are monitored by state and federal
authorities to ensure compliance with
regulations. The results are presented an-
nually to customers within this Drinking
Water Quality Report.

We understand the trust the public places in
us to provide safe drinking water, and there-
fore would recommend reviewing this annual
report and contacting us if you have any ques-
tions. Call Customer Service at 817-392-4477
or email wpe@FortWorthTexas.gov.

Delivery of high-quality drinking water
at a reasonable price has been the city’s
legacy for more than 100 years. We look
forward to many more years of service to
you, our customers.

Chris Harder
Interim Water Director


http://www.saveFortWorthwater.org
http://www.FortWorthTexas.gov/water
mailto:wpe%40FortWorthTexas.gov?subject=

Ferric Sulfate

Chlorine

Lime . o
AririchiE Filters/Biological Only at Sodium
1 i Westside Plant Hydroxide
i y y o
Water e — .
= 8 5 Feed Membranes ear We High
E E E E Pumps Service
a 3 i b7 Pumps
Ozone K] E ® E
Contactor = = °
vy

Water treatment process to protect
your health includes seven steps

A multi-barrier approach is used in
treating drinking water. The treatment
process may vary between utilities based on
source water quality.

In Fort Worth, the process starts with
adding ozone to kill bacteria and viruses.
Adding ammonia prior to ozonation
decreases bromate formation. Bromate is a
regulated contaminate formed when ozone
combines with bromide in the source water,
which can be a health concern.

Chemicals, called coagulants and polymers,

Follow Us on Social Media!

Follow us on Instagram
@savefwwater

Follow us on Twitter
@fwwater

Like us on Facebook
Fort Worth Water

www.SaveFortWorthwater.org

are added to the water to cause small
particles to adhere to each other, forming
clumps. This process is called coagulation
and flocculation.

In the sedimentation basins, the particles,
called floc, settle to the bottom of the basin
and are removed. A small amount of fluoride
is added to the amount naturally present for
dental health.

Water is filtered through four feet of
biologically active granular anthracite coal.
At the Westside Water Treatment Plant, the
water then passes through membrane filters.

Monochloramine is added to provide
disinfection all the way to your tap. The
chlorine Kills bacteria and viruses. Ammonia
is added to increase how long the chlorine
lasts, reduce the chlorine odor and reduce
the amount of chlorine byproducts created,
another health concern.

Water is stored at the plants in clear wells,
before it is pumped to the public.

www.FortWorthTexas.gov/water

Help us improve by taking
a brief survey

The City of Fort Worth has been
producing an annual water quality report
for more than 20 years. Itis a state and
federal requirement for water utilities to
produce and distribute a water quality
report annually.

While much of the information is
required and some of the language is
mandatory, the Water Department has
always tried to add additional information
that is interesting and useful for our
customers. Added content lets customers
know what the City of Fort Worth Water
Department is doing to protect public
health and the environment, as well as how
your utility is striving to be good stewards
of resources.

We want to know what you think. Please
take five minutes to respond to a short

online survey.

..Public health protection
...Fire protection
..Support for the economy
...The overall quality of life we enjoy

‘\\.American Water Works Association
4



http://www.saveFortWorthwater.org
http://www.fortworthtexas.gov/water
https://www.surveymonkey.com/r/CFWWQR18
https://www.surveymonkey.com/r/CFWWQR18
https://twitter.com/FWWater
https://www.facebook.com/fortworthwater/
https://www.instagram.com/savefwwater/

WATER
CONSERVATION
REPORT

Each year, Fort Worth is met with a growing
population and new challenges to bring safe, reliable
drinking water to the residents of Fort Worth. In
2017, we exceeded our citywide goal for water
conservation by reducing our water use capita to
158 gallons per day. We're continuing tc

day, because it's YOUR water... here's a sn:

our 2017 water-saving achievements...

SMARTWATER

D4

EPA WATERSENSE
EXCELLENCE

SMART IRRIGATION

PROGRAM (SIP)

AWARD for Education and Qutreach

FORT WORTH.

SaveFortWorthWater.org

www.SaveFortWorthwater.org

www.FortWorthTexas.gov/water

Water loss control
audits water supply

Water loss control is how water utilities
provide accountability by reliably auditing
their water supplies and implementing
controls to minimize system losses.

Water loss control programs can
potentially defer, reduce or eliminate the
need for a facility to expend resources on
costly repairs, upgrades or expansions.

Many variables influence water loss,
including meter inaccuracy, data
discrepancies, reported breaks and leaks, and
unauthorized consumption (theft of water).

The utility’s leak detection efforts are
aimed at finding and repairing leaks before
they turn into main breaks.

In the water loss audit submitted to the
Texas Water Development Board for calendar
year 2017, the Fort Worth system lost an
estimated 8.6 billion gallons of water from
the almost 68 billion gallons of water
purchased.

Fort Worth’s Water Conservation Plan
addresses water loss and has goals for
lowering this over time. Customers are
encouraged to report visual leakage by
calling 817-392-4477.

If you have any questions about the water
loss audit, please contact Water Conservation
Manager Micah Reed at 817-392-8211 or
email Micah.Reed@FortWorthTexas.gov.



http://www.saveFortWorthwater.org
http://www.FortWorthTexas.gov/water
http://www.twdb.texas.gov/
mailto:Micah.Reed%40FortWorthTexas.gov?subject=

Drinking Water Quality Test Results

Contaminant Measure Your water Violation Common Sources of Substance
TT=1 0.6 Soil runoff (Turbidity is a measure of the cloudiness of water. It is
Turbidity NTU N/A No monitored because it is a good indicator of the effectiveness of the

TT= Lowest monthly % of samples

0/ . .
<0.3NTU 99.8% filtration system.)

A # Positive E.coli - .
Contaminant Measure Your water : Violation Common Sources of Substance
or fecal coliform samples

otal Coliforms . resence in 5% or resence in oliforms are naturally present in the environment as
Total Colif % positive Pi in 5% P i Colifi turally p tin th i t
(including fecal coliform sgm les less of monthly 0 1.4% of monthly 0 No well as feces; fecal coliforms and E. coli only come

& E. coli) P samples samples from human and animal fecal waste.

Contaminant Measure MCL  MCLG Your water Range Violation Common Sources of Substance

Beta particles Decay of natural and man-made deposits of certain minerals that are radioactive and may

& photon emitters pCi/L 50 0 56 441056 No emit forms of radiation known as photons and beta radiation

ii(;rzné) Ee_(;ZR;dlum pCi/L 5 0 2.5 NA No Erosion of natural deposits

Uranium ppb 30 0 1.1 0Otol.1 No Erosion of natural deposits

Arsenic ppb 10 0 2 0102 No Erosion pf natural deposits; runoff from orchards, runoff from glass and electronics
production waste

Atrazine ppb 3 3 0.1 0to0.1 No Runoff from herbicide used on row crops

Barium ppm 2 2 0.08 0.06 to 0.08 No Discharge of drilling wastes; discharge from metal refineries; erosion of natural deposits

Chromium (Total) ppb 100 100 1.6 0to 1.6 No Discharge from steel and pulp mills, erosion of natural deposits